
KEOUGH & SWEENEY, LTD. 
ATTORNEYS AND COUNSELORS AT LAW 

41 MENDON AVENUE 
PAWTUCKET,  RHODE ISLAND  02861 

TELEPHONE  (401) 724-3600 
FACSIMILE  (401) 724-9909 

www.keoughsweeney.com 
 

RAYNHAM OFFICE: 
90 NEW STATE HIGHWAY 

RAYNHAM, MA  02109 
TEL. (508) 822-2813 
FAX (508) 822-2832 

 

JOSEPH A. KEOUGH JR.* 
JEROME V. SWEENEY III* 

 
SEAN P. KEOUGH* 

STACI L. KOLB 
 

JEROME V. SWEENEY II 
OF COUNSEL 

 
*ADMITTED TO PRACTICE IN 

RHODE ISLAND & MASSACHUSETTS 

BOSTON OFFICE: 
171 MILK STREET 

SUITE 30 
BOSTON, MA 02109 
TEL. (617) 574-0054 
FAX (617) 451-1914 

 
       
   March 18, 2015 
 
 
 

Ms. Luly Massaro, Clerk 
Division of Public Utilities and Carriers 
89 Jefferson Boulevard 
[...]
Ammonium Sulfate 35% Mixing 800 5’-4” 5’-6” 1/4 HP 1 316SS EPDM*  
*For alternate bid. 



 

PWSB—Earth Tech Service Agreement Schedule 12 

FINAL—7/19/03 Page 21  

 

  

SCHEDULE 12 

PUMP STATION EQUIPMENT(1) 

  

General Information     Proposer-Specific Information 

Name of Equipment/System  Pump Station 

  

  

Proposer-Specific Information In This Section 

Intake Screens  Section 11210 

Vertical Turbine Pumps  Section 11212



 

PWSB—Earth Tech Service Agreement Schedule 12 

FINAL—7/19/03 Page 22  

 

  

1. SCHEDULE 12 

PUMP STATION EQUIPMENT(1) 

 

 

General Information     Proposer-Specific Information 

 

Name of Equipment/System     Intake Screens-Section 11210 

 

Manufacturer                                      Houston Well Screen Company or approved 

equal 

 

Identification/Model No.    

 

Number of Units      2                           

  

 

Design/Operational Parameters   Proposer-Specific Information 

 

Capacity      10,400 gallons per minute 

 

Size/Dimensions     48 inches diameter, length 161 inches 

 

Power Requirements/Voltage    No Power Requirements 

    

 

Materials of Construction     Proposer-Specific Information 

 

Type 304 stainless steel         All-welded, continuous slot construction 

    

 

Other Features     Proposer Specific Information 

 

Intake Screen Design     The intake screens shall be designed for tee 

shaped horizontal installation as shown on 

the contract drawings (resulting in overall 

“H” arrangement). 

 

The open area of each screen shall be 

approximately 65 percent, each slot shall be 

approximately 1/8-inch wide.  Surface wire 

shall be triangular in cross-section with the 

slots widening inwardly.  

          

The maximum velocity of each intake screen 

shall be 0.5 ft per second through the slots.  



 

PWSB—Earth Tech Service Agreement Schedule 12 

FINAL—7/19/03 Page 23  

 

  

 

The average velocity shall be approximately 

0.35 fps at the design flow of 10,400 gpm.   

             

  

Plate flange      Each screen shall have a plate flange with a 

minimum thickness of 1-inch.  The plate 

flange shall be approximately 42-inches 

drilled and fitted to match the AWWA C115 

ductile iron flange on the connecting intake 

pipe.  

 

Future air pipe      A 2-inch stainless steel flange with stainless 

steel blind flange cover shall be furnished to 

accommodate a future air pipe to each 

screen.  

 

 

 



 

PWSB—Earth Tech Service Agreement Schedule 12 

FINAL—7/19/03 Page 24  

 

  

11. SCHEDULE 12 

PUMP STATION EQUIPMENT(1) 

 

 

General Information     Proposer-Specific Information 

 

Name of Equipment/System    Vertical Turbine Pumps-Section 11212 

 

Manufacturer                                              Peerless Pump Co., Montebello, CA, or 

approved equal 

 

Identification/Model No.     

 

Number of Units  Three pumps to pump raw water from the 

Happy Hollow Pond to the new water 

filtration plant.  
 

Two backwash pumps to pump clearwell 

water to the filters for backwashing. 
 

Three pumps to pump finish water from the 

clearwell to the distribution system.  

  

 

Design/Operational Parameters   Proposer-Specific Information 

 

Capacity  Raw water pumps – 9,135 gpm, 62 ft TDH 

with 200 HP Motor 

 

Filter backwash pumps – 10,000 gpm, 46 ft. 

TDH with 150 HP Motor 

 

Finish water pumps – 8,680 gpm, 300 ft. 

TDH with 900 HP Motor 

 

Size/Dimensions   

 

Power Requirements/Voltage  Premium efficiency electric motors  

 Raw Water Pumps – 460 V, 3 phase, 60 Hz 

Filter Backwash Pumps – 460 V, 3 phase, 60 

Hz 

Finish Water Pumps – 4160 V, 3 phase, 60 

HZ 

   



 

PWSB—Earth Tech Service Agreement Schedule 12 

FINAL—7/19/03 Page 25  

 

  

Materials of Construction     Proposer-Specific Information 
 

Cast iron or fabricated steel    Discharge head                      

 

Grade 416 stainless steel    Top line shaft (head shaft) and line shafts  

 

Steel pipe      Outer column pipe 

 

Bronze Impellers 

 

Grade 416 stainless steel    Impeller shaft 

    

 

Other Features     Proposer Specific Information 

 

Column pipe coating NSF certified 100% solids epoxy coating 

system 

    

 



 

PWSB—Earth Tech Service Agreement Schedule 12 

FINAL—7/19/03 Page 26  

 

  

SCHEDULE 12 

WATER TREATMENT SYSTEMS(1) 

 

 

General Information     Proposer-Specific Information 

 

Name of Equipment/System           Water Treatment Systems 

  

 

 

Proposer-Specific Information In This Section 

 

Transfer Pumps         Section 11218 

 

Chemical Metering Pumps        Section 11240 

 

Gas Chlorination System        Section 11250 

 

Chlorine Gas Scrubber System       Section 11251 

 

Ultraviolet Disinfection        Section 11252 

 

Hydrated Lime Feed System        Section 11349 

 

Packaged Clarifier/Filtration System       Section 11373 

    

 

 

 

 

 



 

PWSB—Earth Tech Service Agreement Schedule 12 

FINAL—7/19/03 Page 27  

 

  

12. SCHEDULE 12 

WATER TREATMENT SYSTEMS(1) 

 

 

General Information     Proposer-Specific Information 

 

Name of Equipment/System             Transfer Pumps-Section 11218 

 

Manufacturer       MET-PRO Corporation, or approved equal 

 

Identification/Model No.     

 

Number of Units                                    5 

  

 

Design/Operational Parameters   Proposer-Specific Information 

 

Capacity       60 gpm, 15 ft. total dynamic head, 1 HP 

 

Size/Dimensions   

 

Power Requirements/Voltage The pumps shall have 1750 rpm, 1 HP, 60 

Hz, 120 Volts TEFC motor. 

    

 

Materials of Construction     Proposer-Specific Information 
 

The pump’s construction shall be 

compatible with the chemicals and the 

concentrations that they will come in contact 

with.   Wetted components shall be 

Polypropylene/PVDF or Halar glass 

reinforced or carbon reinforced as required 

for complete chemical compatibility. 

 

All pumps include a 99.5% Alumina 

ceramic shaft and thrust washers, Hi-purity 

carbon bushings, and Teflon o-rings. 

 

There shall be no metal contact with the 

liquid being pumped. 

 

The pumps shall have a replaceable volute 

cutwater. 



 

PWSB—Earth Tech Service Agreement Schedule 12 

FINAL—7/19/03 Page 28  

 

  

    

 

 

 

Other Features     Proposer Specific Information 

 

Design Pumps shall be magnetic drive, sealless 

centrifugal. 

 

Power shall be transmitted by a magnetic 

field traveling from a magnet attached to the 

motor, through the solid body of the pump, 

to a magnet attached to the impeller. 

    

 



 

PWSB—Earth Tech Service Agreement Schedule 12 

FINAL—7/19/03 Page 29  

 

  

13. SCHEDULE 12 

WATER TREATMENT SYSTEMS(1) 

 

 

General Information     Proposer-Specific Information 

 

Name of Equipment/System          Chemical Metering Pumps-Section 11240 

 

Manufacturer            Milton Roy, Ivyland, PA or equal 

 

Identification/Model No.    

 

Number of Units                                   16 

  

 

Design/Operational Parameters   Proposer-Specific Information 

 

Capacity       Refer to attached table – varies by chemical   

 

Size/Dimensions     Refer to attached table – varies by chemical 

 

Power Requirements/Voltage The motors shall be premium efficiency, 

inverter duty rated, 460 volt, 3 phase.  

Horsepower varies per chemical service. 

    

 

Materials of Construction     Proposer-Specific Information 
 

PVC, Kynar, or TFE Permissible wetted parts materials for the 

chemical feed pumps, dependent upon 

specific chemical. 

    

 

Other Features     Proposer Specific Information 

 

Design The pumps shall be hydraulically actuated 

high performance diaphragm (HPD), or 

hydraulically balanced tubular diaphragm 

type metering pumps, except for the 

polymer metering pumps which shall be a 

hydraulically actuated diaphragm metering 

pump capable of handling liquid viscosities 

up to 6,000 centipoise.   

 



 

PWSB—Earth Tech Service Agreement Schedule 12 

FINAL—7/19/03 Page 30  

 

  

The pumps have an accuracy of plus or 

minus 1.0 percent of mean flow over a 10:1 

turn down range. 

 

The Chemical Metering Pumps (Diaphragm 

Type) shall be used in conjunction with 

variable frequency drives (refer to Section 

13300 – Instrumentation). 

    



 

PWSB—Earth Tech Service Agreement Schedule 12 

FINAL—7/19/03 Page 31  

 

  

CHEMICAL METERING PUMPS 

 
 

Pump No. 

 

Solution to be Fed 

 

Primary Discharge Point 

 

Capacity 

Discharge 

Pressure 

Minimum 

Motor Size 

 

Type 

AFP-351 

AFP-352 

50% Alum 

50% Alum 

Inline Mixer 

Inline Mixer 

55 gph 

55 Gph 

100 psi 

100 psi 

3/4 

3/4 

MRoy B 

RM11 

       

PFP-361 

PFP-362 

Polymer 

Polymer 

Pre-coagulated Water/Inline Mixer   

Pre-coagulated Water/Inline Mixer 

11.0 gph 

11.0 gph 

50 psi 

50 psi 

1/3 

1/3 

MRoy P 

RP-11 

       

KFP-311 4% Potassium Permanganate Raw Water 30.0 gph 100 psi 1/3 MRoy A 

RA10 

       

ALK-331 2% Lime  Raw Water pH Adjustment 498 gph 50 psi 1.5 Milroyal B 

MBH641 

ALK-332 2% Lime Filtered Water 419 gph 60 psi 1.5 Milroyal B 

MBH641 

ALK-333 2% Lime High Service Pump Discharge 587 gph 175 psi 1.5 Milroyal C 

MCH561 

ALK-334 2% Lime High Service Pump Discharge 587 gph 175 psi 1.5 Milroyal C 

MCH561 

       

HPOFP-271 15% Hypochlorite Raw Water 11.3 gph 100 psi 1/3 MRoyA 

RA12 

       

OPFP-231 Calciquest High Service Pump Discharge  5.6 gph 150 psi 1/3 MRoyA 

OPFP-232 Calciquest High Service Pump Discharge  5.6 gph 150 psi 1/3 RA12 

       

FFP-341 25% Hydrofluosilicic Acid Filtered Water  5.7 gph 100 psi 1/3 MRoyA 

FFP-342 25% Hydrofluosilicic Acid Filtered Water  5.7 gph 100 psi 1/3 RA12 

       

NHFP-371 20% Ammonia Sulfate High Service Pump Discharge 6.0 gph 200 psi 1/3 MRoyA 

NHFP-372 20% Ammonia Sulfate High Service Pump Discharge 6.0 gph 200 psi 1/3 RA11 
 
 
 
 



 

PWSB—Earth Tech Service Agreement Schedule 12 

FINAL—7/19/03 Page 32  

 

  

 



 

PWSB—Earth Tech Service Agreement Schedule 12 

FINAL—7/19/03 Page 33  

 

  

14. SCHEDULE 12 

WATER TREATMENT SYSTEMS(1) 

 

 

General Information     Proposer-Specific Information 

 

Name of Equipment/System         Gas Chlorination System-Section 11250 

 

Manufacturer           Bailey/Fischer & Porter or approved equal 

 

Identification/Model No.    

 

Number of Units                                   4 

  

 

Design/Operational Parameters   Proposer-Specific Information 

 

Capacity       500 pounds per day (ppd) for chlorinators 

 

Size/Dimensions   

 

Power Requirements/Voltage  Each gas chlorination unit shall be 120 volts. 

Booster Pumps shall be 208 volts, 3 phase, 1 

HP 

    

 

Materials of Construction     Proposer-Specific Information 
 

Fiberglass  Housing and Mounting Panel 

 

Schedule 80 CPVC  Vacuum gas piping and fittings 

 

Schedule 80 PVC     Solution piping  

    

 

Other Features     Proposer Specific Information 

 

Design The chlorination system shall be a full 

vacuum system and be furnished with all 

necessary equipment for detection and 

transmission of high and low chlorine gas 

pressure and vacuum.  Additionally, 

chlorine gas detectors shall be furnished and 

installed. 

 



 

PWSB—Earth Tech Service Agreement Schedule 12 

FINAL—7/19/03 Page 34  

 

  

The system shall include four (4) electric v-

notch actuators and flow proportional 

controllers. The wall cabinet mounted 

chlorinators shall all be vacuum operated 

type consisting of vacuum regulating valve 

at the gas supply, a modular control unit and 

an injector.  

 

The vacuum regulator-check units shall 

permit manual gas shutoff and shall be 

designed to close automatically when 

operating vacuum stops. 

 

Insulation shall be on all chlorine solution 

and water service piping in the building. 

 

 



 

PWSB—Earth Tech Service Agreement Schedule 12 

FINAL—7/19/03 Page 35  

 

  

15. SCHEDULE 12 

WATER TREATMENT SYSTEMS(1) 

 

 

General Information     Proposer-Specific Information 

 

Name of Equipment/System  Chlorine Gas Scrubber System-Section 

11251 

 

Manufacturer  Powell Fabrication & Manufacturing Inc., or 

equal 

 

Identification/Model No.                          Sentry 2000 

 

Number of Units                                   1 

  

 

Design/Operational Parameters   Proposer-Specific Information 

 

Capacity  Capacity to remove 99.99% chlorine vapor 

in a single pass from a full ton cylinder. 

 

Size/Dimensions   

 

Power Requirements/Voltage  480 volts, 3 phase, 60 Hz 

  

    

 

Materials of Construction     Proposer-Specific Information 
 

FRP       Caustic containment tank (double wall) 

 

FRP       Caustic recirculation pump 

 

CPVC       All internal caustic distribution headers 

 

CPVC SCH80      Piping 

    

 

Other Features     Proposer Specific Information 

 

Design The chlorine gas scrubber systems shall be a 

four-stage, once-through absorber with 

high-efficiency packing material, designed 



 

PWSB—Earth Tech Service Agreement Schedule 12 

FINAL—7/19/03 Page 36  

 

  

to remove a minimum of 99.99 percent of 

chlorine vapor in a single pass. 

  

Containment tank for 15-20% caustic shall 

be a minimum of 3500 gallons, sufficient to 

neutralize the chlorine gas from a full ton 

cylinder. 

 

 



 

PWSB—Earth Tech Service Agreement Schedule 12 

FINAL—7/19/03 Page 37  

 

  

16. SCHEDULE 12 

WATER TREATMENT SYSTEMS(1) 

 

 

General Information     Proposer-Specific Information 

 

Name of Equipment/System           Ultraviolet Disinfection-Section 11252 

 

Manufacturer                                    Calgon Carbon Corporation or approved 

      equal 

 

Identification/Model No.      SentinelTM UV Disinfection System 

 

Number of Units                                    2 

  

 

Design/Operational Parameters   Proposer-Specific Information   

 

Capacity        25 MGD (each unit) 

 

Size/Dimensions   

 

Power Requirements/Voltage  480 V, 3 phase, 60 Hz (40 KW each unit) 

    

 

Materials of Construction     Proposer-Specific Information 
 

Each UV lamp shall be protected from the water stream by a quartz cylinder. 

 

The cleaning mechanism shall be constructed of materials which are not affected by high 

intensity UV radiation. 

 

The power supply system shall be provided with cooling fans, thermal protection, safety access 

interlock, lamp run meters, lamp ammeters and lamp voltmeters. 

    

 

Other Features     Proposer Specific Information 

 

Design The complete system shall be furnished and 

installed to provide two (2), 25.0 MGD 

independent treatment systems.    

 

The UV lamps used in the UV disinfection 

reactor shall be specifically designed to 

provide a broad spectrum of light emission 



 

PWSB—Earth Tech Service Agreement Schedule 12 

FINAL—7/19/03 Page 38  

 

  

between 200 and 300 nm to maximize 

disinfection of microbial pollutants. 

 

 

 

Microbe 

 

Cryptosporidium 

 

 

% Reduction 

 

99.99% 

 

 

A cleaning mechanism shall be provided for 

each quartz tube to maintain efficient 

transmittance of UV light. 

 

 



 

PWSB—Earth Tech Service Agreement Schedule 12 

FINAL—7/19/03 Page 40  

 

  

17. SCHEDULE 12 

WATER TREATMENT SYSTEMS(1) 

 

 

General Information     Proposer-Specific Information 

 

Name of Equipment/System         Hydrated Lime Feed System-Section 11349 

 

Manufacturer CHEMCO Equipment Company, 

Monongahela, PA, or approved equal.  

 

Identification/Model No.    

 

Number of Units                                   2 

  

 

Design/Operational Parameters   Proposer-Specific Information 

 

Capacity Each lime feed system shall be capable of 

handling and unloading a bulk bag (up to 2 

tons). 

 

Each volumetric screw feeder shall be 

capable of feeding 181 pounds per hour of 

hydrated lime with a bulk density of 35 

pounds per cubic foot. 